REPAIR
PARTS
MANUAL

Model 145-40H
14.5HP/40" Deck

HOW TO ORDER REPAIR PART

Only use a factory repair part. Repair parts, except for the engine or the transmission, are available from the store
where the unit was purchased, a service shop recommended by the store, or an authorized service shop found in
the yellow pages of the telephone directory.

If you cannot get a repair part or service as described above, call or write to the Central Parts Distributor shown on
the back page of this manual or write: Customer Service Department, Qutdoor Power Equipment, PO Box 8000,
Jackson, TN 38308, 1-800-247-7464. Collect telephone calls will not be accepted. When you order, inciude the
following information: 1- Complete Model Number (see nameplate), 2- Date of Manufacture, 3- Complete Part
Number, 4- Description, and 5- Quantity.

Repair parts for the engine or the transmission are available from the manufacturer's authorized service center
found in the yellow pages of the telephone directory. See the individual engine or transmission warranties.

® Read and keep this parts list book for future reference.
@ This parts list book contains drawings and part numbers necessary to obtain repair parts.

® Record the following information about your unit. This information is necessary when ordering parts or in case
of loss or theft.

WHERE PURCHASED:
DATE PURCHASED: Month Day Year
MODEL NO.: DATE OF MANUFACTURE:

Parts Manual #339244 A 1/03/96




G3560070

REPAIR PARTS

| ENGINE & CONTROL PG,
(ENGINE})

MOWER SUSPENSION PG.
(BOLT & NUT)

CHASSIS REAR PG.
(CONSOLE)

PRE-PAINTED FRAME PG.
{FRAME)

PRE-PAINTED FRAME PG.
{FRAME)

STEERING PG.
{FRONT AXLE)

NOTE: ALWAYS USE ORIGINAL EQUIPMENT ALL UNNUMBERED
PARTS, Use of service/replacement parts other ITEMS ARE INTERCHANGEABLE
than original equipment parts may void your WITH OPPOSITE SIDE
warranty.

338099 A




33560070 FRONT CHASSIS &r HOOD ASSEMBLY

KEY# PART# DESCRIPTION QTY
1 302857-853 BRACKET, GRILLELH .......coovviiiieeninnieiiee e I
2 302856-853 BRACKET,GRILLRH .....cooiiiiiiiiie e I
4 56030 SCREW, 5/16-18%K .75 c.oiiriiiiiiiiiiisiin e 4
5 55273 NUT,SHE-I8 o 4
8 308207 BOLT, 825X 218 oo e I
9 309008 NUT, H2-3 o i
10 180138 SCREW, 3/8-16 X 3.00 ...oiiiviiiiniini e 2
11 2483 WASHER, 39IDX {.25DX .07 i 2
12 149¢ NUT, 3816 i 2
15 46763 RIVET,POP ..o 3
16 35497 SCREW, 5/16-18X 50 ... veiii e i
17 995346 SCREW, H4-20X .50 ......iiiiiiiiniii e e
18 309447889 DASH oot i
19 895346 SCREW, 14-202X .50 .iooivrieieiiicii 2
20 44811 SCREW, 14-20 X .75 . oooiiiiiiiiiiiiiiiini e 4
21 50352 NUT, H4-20 oo e 4
23 44811 SCREW, 14-20X .75 «.cooviiien et 2
26 313021-853 GUIDE, HOOD ... 2
27 180020 SCREW, 1j4-20 K .75 ciiiiiiiiriiiiroveaeee e 2
28 51335 NUT, TH4-20 o e e 2
29 325698 HOOD, H-I4 i !
30 322700 DECAL, TAPEHI4 ... !
31 302670 LENS, HEADLAMP HOODS ... !
33 56676 BOLT, 375X 580 ..o 2
34 1498 NUT, 5HE-18 i 2
35 310749 LANYARD,HOOD G.16LG oo I
36 180020 SCREW, 1/4-20X.75 oovirioeii e 1
37 120380 WASHER, 263X 49X .07 (oo 1
33 49050 SCREW, 1/4-10X .75 oo i
39 301452 FOIL, HEAT REFLECTOR ........coociiiiies i
40 331322 COVER, STEERING SHAFT ..ot ]
4! 330848 STEERINGWHEEL .........ccoociiiiini !
42 301413 SPACER, STEERING SHAFT ..o !
43 456378 PIN, SPRING .. .oiiiiiiiniiieeei e !
45 308492 FOIL, LENSHOOD REFLECTOR ... I
339216 CPERATOR'S MANUAL .......ooviii 1




G3560070

REF.
MOTION DRIVE PG,
{COVER)

REF.
PRE-PAINTED FRAME PG.
(FRAME)

NOTE: ALWAYS USE ORIGINAL EQUIPMENT
PARTS. Use of service/replacement parts other

than original equipment parts may veoid your
warranty.

REPAIR PARTS

REF. FENDER KEY# 70

ALL UNNUMBERED
ITEMS ARE INTERCHANGEABLE
WITH OPPOSITE SIDE

338263 A




G3560070 REAR CHASSIS ASSEMBLY
—

KEY# PART#H DESCRITION QTY
56 310005 FOOTPAD,LH ..., 1
57 310006 FOOTPAD,RH ........coooiiiiiiiin -
58 309235 FASTENER, RATCHET

58 309235 FASTENER, RATCHET

59 308665-889 CONSOLE ........ooovvvinn

60 331535-889 PLATE, SEAT .« i

61 310660-889 BRACKET, SEAT SUPPORT

62 20507 BOLT, 437X 156 oo i
63 1498 NUT,5/16-18 .........cc.ee ..

64 48901 SCREW, 5/16-18 X .63

65 1498 NUT, 51618 .....ccoeeinne

66 337427 SPRING, SEAT ..ovviiviiiiivii e
67 120392 WASHER, FLAT 281X 63X .065 ....oocoiviniiiiinnns 2z
68 995346 SCREW, 1/14-20X .50

70 * ASSEMBLY, FENDER

70-1 308653-889 FENDER ....c..coovv
70-2 9239 CLEVIS .o

70-3 439455 SCREW, 5{16-18 X .56

704 301551 WASHER, .344IDX 1.50D X .09
705 120373 NUT,S56-18...ociiiiveiiiiiiii e i
71 995346 SCREW, 1/4-20X .50

72 126358 BOLT, 5/16-18% 1.00

74 1498 NUT, 51618 ....c.ooevvevnnnnnn o2
76 331527 SEAT L
77 120393 WASHER, FLAT 344X 69X .065 ..o 1
78 180079 SCREW, 5/16-I8X 100 ...ovvvvviiianicnininciiiein e
79 331637 BOLT, 500X .10 ......ocinnnns
80 643958 HANDLE, WINGNUT ...

* ORDER INDIVIDUAL PARTS - ASSEMBLY NOT AVAILABLE




G3560070

NOTE: ALWAYS USE ORIGINAL EQUIPMENT
PARTS. Use of se¢rvice/replacement paris other

than original equipment parts may void your
warranty.

REPAIR PARTS

A Symbol denotes critical assembly points.

ALL UNNUMBERED
ITEMS ARE INTERCHANGEABLE
WITH OPPOSITE SIDE

338035 A




G3560070

FRAME ASSEMBLY

B B B B by B B By By = Y I ML T
EHNRERUNNEEEIREIGTSES ™~ = E
E

WA = O DG N O R e = = v I - Y wWito— O

PART#

327376
124824
271190
313541
56030
55273
300440
1498

335697-889

320075
180079
120393
1498
338048
50148
8260
9400
35498
300698
180020
1502
300158
300169
180079
58247
1498
58248
57072
1498
333959
35498
120638
336646
310347
180077
996416
1498
310347
180077
120393
1498
310347
180077
1498
335242
180020
1502
310356
180020
1502
304016
1493

DESCRIPTION QTY
GUIDE,BELT ..., i
NUT, SH16-I8 oot 1
NUT, 38-16 cooovvviieiineriiniieiinss i 1
BRACKET, FRONT AXLE .......coooiiriiiiins !
SCREW, S116-I8X .75 oo 1
NUT, SfI16-I8 ooioiiviiviiviiir e i
GUIDE, BELT ..ot i
NUT,S{16-18 .o 1
FRAME ..ot i
BRACKET, CLUTCH ENGAGE LEVER ...................... i
SCREW, 5/16-18X 1.00 .o 2
WASHER, FLAT 344X 69X .065 ..c.ooccoviviiinninne 2
NUT, 51618 ..ot 2
ASSEMBLY, CLUTCHLEVERLOWER ....................... {
BEARING, FLANGE ..........ccoiiiiiii I
PIN,HAIR ..o I
BRACKET, SWITCHENGAGE ...............ocoeii i
SCREW, ST16-18X .75 ..o I
BRACKET, FRAMECABLE .........cocooiiiiiini 1
SCREW, IM-20X..75 i, 2
NUT, H4-20 oo 2
LIFTASSEMBLY, LH ... I
LIFT ASSEMBLY, RH ..o e I
SCREW, 5/16-18X 1.00 ..ocooiii i
NUT,ADJUST .o i
NUT, 5618 oo I
BRACKET, REARHANG ... 2
BOLT, 5/16-18X .63 oo 4
NUT, BHEI8 e 4
BRACKET, STABILIZER .......coiiiiviie s I
SCREW, 5/16-18X .75 .o I
WASHER, .328X 60X .09 ..o i
LEVER, SHIFT-LOWER ASSEMBLY ................c I
CLIP-SHIFT LEVER .........cciiiiiiiii i I
SCREW, 516-18XK .75 (o ovecieciee e I
WASHER, FLAT 391X 100X 125 .iiooiiiviiierinrroeennn. I
NUT, SHEA8 e I
CLIP-SHIFTLEVER .....oooovviiiiiiiiirniii e 1
SCREW, 5/16-18X .75 ..ooviiiiiii i ]
WASHER, FLAT 344X 69X .065 ......ccoocovvvvinniannnne 1
NUT, SHIB-8 .o 1
CLIP-SHIFTLEVER ....cooooiiiviiiiiniii i 1
SCREW, 5/16-18% .75 oo e 1
NUT, 5618 ..., 1
SHELF - BATTERY ..ot 1
SCREW, [/4-20X .75 (oo 1
NUT, 1420 oo 1
BRACKET, PIVOT SHIFTLEVER .......ccociiiniiiiniinnn 1
SCREW, [/4-20X .75 (oo 2
NUT, HH4-20 ..o )
GUIDE,BELTRH ..o 1
NUT, SI6-48 ..oiiiiieiiniies et e 1




G3560070 REPAIR PARTS

A Symbol denotes critical assembly points.

REF.
CHASSIS & HOOD PG,
(STEERING WHEEL
& HARDWARE)

CHASSIS & HOOD PG.
REF.

PRE-PAINTED FRAME PG.
(FRAME)

PRE-PAINTED FRAME PG,
(FRONT AXLE SUPPORT)

NOTE: ALWAYS USE ORIGINAL EQUIPMENT

ALL UNNUMBERED
PARTS. Use of service/replacement parts other ITEMS ARE INTERCHANGEABLE
than original equipment parts may veoid your WITH OPPOSITE SIDE
warranty.

3382198




G35060070

FRONYT STEERING ASSEMBLY

41
#2
43
4
45
46
47
48

* ORDER INDIVIDUAL PARTS -ASSEMBLY NOT AVAILABLE

PARTH#

*

300272
52407
338472
338470
36625
304590
180128
120382
1499
326889
313629
313671-853
315196
274654
302408
323731
71100
321449
1499
120396
120383
271506
332530
302314
302524
315194
996418
20864
338127
338512
338517
338513
338514
42
36625
40394

124925
304260
272123
302865

DESCRIPTION QTY
AXLE, FRONTASSEMBLY . ..o i
ASSEMBLY FRONT AXLE SUSPENDED ..................... i

SPINDLEBEARING .....coooiniiiii 4
ASSEMBLY, SPINDLERH ......

ASSEMBLY, SPINDLELH ........ooooiii i
RING, RETEX ....oiciiiiiiiiiiiiiin 2
TIEROD ASSEMBLY ..o, i
SCREW, 38-16 X 1.75 ..ocooviiiiiiiiiiiiii 2z

WASHER, .393X 68X .10 ..o 2
NUT, 3816 oo 2
ASSEMBLY, SECTORGEAR ........coovvvviiriii i
BEARING, SLEEVE .......oiiiiiiiiiie !
SUPPORT, SECTORGEAR ......ooovvvi !

SCREW, 1/2-20X3.00 ..o, !
NUT, H2-20 i e !
BEARING ...covvniiviniiiiii e 1
SCREW, S/H6-24X.75 cooiiiiviiiveiieerome e 2
NUT, SH628 oo
DRAG LINK ..ot
NUT, 386 o

WASHER, FLAT 531 X1.06X.095 ...

WASHER, 459X 78X 12 ...
NUT, 7[16-20 oo
SHAFT, STEERING

PINION, STEERING

PIN DOWEL STEER

WASHER, FLAT SIX 138X .043 .. 1
WASHER, FLAT 506X .75X.024 ... i
RING,RETE ..oooiiiiiiiiiireree e I
TIRE & RIM ASSEMBLY, PU I5X6.0X6 ... 2
VALVE STEM

RIM, WHEEL

BEARING

TIRE 15X 6-6

WASHER, FLAT 755X 131X .075 i 4
RING, RETEX ..ot ;
HUBCGAP 1o 2
NOT REQUIRED ON THIS UNIT

NUT, 3824 oo !
BALLJOINT, RH3/8-24 .o, !
NUT, 7HE-20 oo !
BALL JOINT, 7/16-20 ..o !




G3560070

REPAIR PARTS

CHASSIS REAR PG.
(HARDWARE}

REF.
PRE-PAINTED FRAME PG.
{PTC CABLE BRACKET)

REF,
PRE-PAINTED FRAME PG.
{LOWER PTO ENGAGEMENT)

CHASSIS REAR PG.
{FENDER)

REF. KEY #63

REF.

PRE-PAINTED FRAME PG.
{DECK LIFT)

REF.
PRE-PAINTED FRAME PG.
{FRAME}

NOTE: ALWAYS USE ORIGINAL EQUIPMENT

ALL UNNUMBERED
PARTS. Use of service/replacement parts other ITEMS ARE INTERCHANGEABLE
than original equipment parts may void your WITH OPPOSITE SIDE
warranty.

338290 A

10



G3560070

KEY#

i3
14
15
16
17
18
22
23
24
25
31
32
36
37
38
39
40
41
42
43

45
46
47
48
49
50
52
53
54
55
56
57

59

61
62
63

66
67

69
70
71
72
73
74
75
76
77

PART#

338049
578309
36368
324032
48306
316648
324045
1288
1502
324085
120613
335639
57444
417098
8260
313926
180077
1458
180077
1498
301238
180077
1498
322292.853
300171
996418
44108
301239
300171
44108
9435
138479
35287
303027
58326
58325
58329
G149
48306
58336
1502
314177
300310
300311
120375
48306
300317
8260
9405
120372
39522
121222
333903
300340
321837
120392

MOWER SUSPENSION ASSEMBLY

DESCRITION ' QY

LEVER, PTOUPPER ...oiiviviiiiei e !
PIN,CLEVIS .cvvviiii i 1

PIN,HAIR (oot 1
SPRING,CABLEKEEPER ............ooooiiii !
PULLEY METAL ..o, 1
SPRING (.oviv ettt et i
BOLT, 375X 565 .ooioiiiicniii e e 1
BRACKET, CABLERETAINER ........ccoovviiiii i
NUT, HA20 oo i i
ASSEMBLY, CABLE PTOENGAGE ................os 1
NUT, 14:28 i !
SCREW, 5/16-18X 62 .ooovviiiiiii e I
THE, CABLE ..o I
WASHER, FLAT 531 X1.06X.063 ... 2
PIN, HAIR oot 2
BRACKET, HEIGHT ADJUST ..o i
SCREW, 3/16-18X 75 . oo 4
NUT,SH6-I8 oo 4
SCREW, SH16-18X .75 (oo 1
NUT, 51618 1o !
QUADRANT, HEIGHT ADJUST ... i
SCREW, S{16-18X .75 .oivveiiiiiiaaneenie i 2
NUT SH6-18 e 2
HANDLE, LIFT SHORT ..o i
BOLT, S00X 270 v !
WASHER, FLAT 506X . 75X .024 ... !
NUT, SHB-18 et !
PAWL, SQUARE ... !
BOLT, 500X 270 ..o !
NUT, 5618 i !
POINTER, HEIGHT ADJUST ... 1
WASHER, 195X 41X .03 i I
SCREW, #8-32X 38 (oo i
ROD, ACTUATOR-SHORT ... 1
SPRING, HEIGHT ADJUST ... 1
KNOB, HEIGHT ADJUST ..o 1
GRIPWIHOLE BLACK ..o I
BRACKET, CABLE RETAINER ... i
PULLEY, METAL ..o I
BOLT, 375X 375 oooriiriieeiiiiiiiir i e {
NUT, 1420 ooviiiiiior e !
ASSEMBLY, CABLELIFT .....oooiiiii !
PIN,CLEVIS oot i
RING,RETE i i
NUT, H4-20 oo !
PULLEY, METAL ..o 1
PIN,CLEVIS ..
PIN,HAIR ..o
CLEVIS, LIFT CABLE

NUT, 14-20 i

PIN,CLEVIS ...

PIN,COTTER ...t
LIFTCOVER v

SCREW, #10 .75 i
KNOB, ROUND ..o

WASHER, FLAT .281 X .63 X .065

11




G3560070

REPAIR PARTS

A Symbol denotes critical assembly points.

REF.
ELECTRICAL PG.
{GROUND WIRE & KUT)

REF.
PRE-PAINTED FRAME PG.
(FRAME)

REF.
PRE-PAINTED FRAME PG,
{FRAME)

35

NOTE: ALWAYS USE ORIGINAL EQUIPMENT
PARTS. Use of service/replacement parts other

than original equipment parts may void your
warranty.

CHASSIS REAR PG.
{FENDER)

REF.
PRE-PAINTED FRAME PG.
{FRAME)

ALL UNNUMBERED
ITEMS ARE INTERCHANGEABLE
WITH OPPOSITE SIDE

338243 C

12



G3560070

KEY# PART#
! .

2 334330
3 35498
4 334051
5 57157
6 56255
7 333926
8 180124
9 120394
10 1499
H 334016-853
12 448i!
13 180130
i4 845

15 314944
16 335689
17 120394
8 1499
19 321845
20 56255
21 57157
22 334122-853
23 334126
24 334123-853
25 180134
26 120394
27 1499
28 334124
22 326780
30 335708
31 120393
32 180113
33 1498
35 35498
36 120638
37 180077
38 138538
39 1498
52 318452
53 318451
54 8260
55 2968
56 120238
57 306690
58 311257-853
59 314244
60 311331
62 311331
66 335980
67 121222
68 120393
6% 334382
80 321514
&4 319675

MOTION DRIVE ASSEMBLY

DESCRIPTION QTY
TRANSAXLE ...t !
BELT GUIDE .......oiviiimmiiinisriismamiinin e aaeaeeeeens !
SCREW, 5/16-18X .75 ..oooivviiiiiiisrinnianie e 1
LEVER, TRANSHIFT .......oooviiiiiiivniin e,
WASHER, .750X 250 ...covvmiiminerinsininiicnianaeen e
SCREW, 1/4-28%X .75 ....

LINK, SHIFT ..............

SCREW, 3/8-16 X 1.25 ...ocvniemriniiivarierrnnnincine e
WASHER, FLAT 406X 81X 065 .ccooooiinvrnnriiennnn. 3
NUT,3B-16 it eniiniinisrrerece et 2
fQUADRANT, SPEED CONTROL .....ccoovviviriiinnicininne 1
SCREW, 1/4-20X .75 ..ccoviivenmnrinnnrre e 2
SCREW, 38-16 X 2.00 .....c0iiiiiinnriiriniin e cinianes I
WASHER, FLAT 390X 1.25X .19 oo, I
WASHER, FRICTION

SPRINGCOMP .......ccoovvnnrvnn

WASHER, FLAT 406X 81X .065 .......ccoooinenn
NUT,3B-06 oo
BRACKET, LEVER .......coooiiviiininiiiiri i !
SCREW, 1J4-28X .75 ..ot i
WASHER, 750X 250 ...cviiviiirinmt e i
LEVER, DUMP VALVE ........ccooovivvvmmimiiinieneis i
BOLT, 437 X 136 .oovviviiiiiiiniiniininnn e 1
BRACKET, DUMPVALVE ...........ooovviiiininn s i
SCREW, 3f8-16 X 2.50 .cc.icvmeieiiieiiieinienaniciine e 2
WASHER, FLAT 406X 81X .065 «.coccoovvinniiniiinicnns 2
NUT, 3B-16 oot e
ROD, DUMP VALVE

SPRING, TENSION ...........ceev e e
BELT, VAL BO.50 .cooiiiinii e ien i
WASHER, FLAT 344X .69X 065 ......oovieiiiiiiennnnn, 8
SCREW, 5/16-18X 3.00 ..ocivvuiiiiinrnninrrmemmn, 4
NUT,SIEIB e 4
SCREW, S5/16-18X .75 cocoiieiii e 2
WASHER, 328X 60X .09 .o 2
SCREW, 5/16-I8X .75 .ottt rer e e 1
WASHER, 320X 81X .03 ... {
NUT,5/16-18.......ccccoeennnnn

LEVER, SHIFT UPPER ..

SPRING, TORSION .....oovviminininiinianiaannn e
PIN,HAIR .ot vn i
WASHER, FLAT S04 X.75X.059 v 5
NUT, I2-13 (it !
HANDLE 12-13 ..ot 1
BRACKETCOVER ........cooviivviiniinieeniiin e
COVER ...ccoviiiiiieirieieiiiniei et

SCREW, i[4-15%X 44153 i
SCREW, 1/4-15 X 44133 orvvviiiiiinies
CAP, DUMP VALVEROD .......ovvvininniinninenns

PIN,COTTER ...covvvrimmmiinecintiiniinniis

WASHER, FLAT 344 X .69 X .065
SPRING ...ooiiiieeirive et mtssarrrsrab g et
SPRING, DRAGLINK ..ottt
PIN,CLEVIS ..ottt e s aeenncne i e

* CONTACT YOUR NEAREST TRANSAXLE DEALER FOR PARTS & SERVICE

13




G3560070

REF.
PRE-PAINTED FRAME PG,
{FRAME)

REF.
REAR STEERING PG.
(HUB ASSEMBLY)

NOTE: ALWAYS USE ORIGINAL EQUIPMENT
PARTS. Use of service/replacement parts other
 than original equipment parts may void your

| warranty.

H

REPAIR PARTS

REF.
ENGINE & CONTROL PG.
(ENGINE)

REF.
ENGINE & CONTROL PG.
(ENGINE SHEAVE]}

ALL UNNUMBERED
ITEMS ARE INTERCHANGEABLE
WITH OPPOSITE SIDE

338243 C

14



G3560070

MOTION DRIVE ASSEMBLY

KEY#

86
87

91
92
93
94
95
96
97
98

100
102
103
103-1
103-2
103-3
104
105
106
107
108
109
1o
111

PART#

57847
2668
56180
48160
335656
329989
45602
1498
39659
35374
45892
1499
57204
326131
1498
334175
325123
338126
338512
338530
338527
181683

313039
325941-853
9016

57828
57829

DESCRIPTION QTY
SPRING, BRAKEPEDAL ..o i
WASHER, FLAT SO X 75X .059 .oooovveiveinl 3
PIN,HAIR ., !
PAD, CLUTCH BRAKE W/PRINTING ........................ I
ARM, IDLER TRACTION ... 1
BOLT, 625 X I35 .vivreiiiiiiei vt et 1
WASHER, FLAT 333X 87X .H9 .., 1
NUT, S6-18 ..o 1
RETAINER, BELT ..o i
PULLEY, IDLERVH4L ... .ccoiiiiivii i 1
BOLT, 38-161.50 ..o !
NUT, 3816 oo
ROD, CLUTCH.....

BOLT, 495X 31 ...

NUT, 51618 ....ocovivv e,
SPRING,BRAKE 2588 ... !
SPRING,CLUTCH .......ccciiiee i l
TIREGRIM, 20" ..c.ooioiiii 2
VALVE STEM

RIM, WHEEL

TIRE, 20"

SCREW, H2-20X 50 ..ooviiiiiiivii i 6

NOT REQUIRED ON THIS UNIT
NOT REQUIRED ON THIS UNIT

DECAL,4WSPATENT ..., 1
PEDALCL/BRAKE ........ooivvirii i I
LEVER, PARKBRAKE ........oooiiiiii I
SPRING, PARKING BRAKE ..............ooooii I
RIVET (oo 1

15



G3560070 REPAIR PARTS

A Symbol denotes criticai assembly points.

22

REF,
CHASSIS FRONT PG,
{DASH PANEL)

CHASSIS REAR
{FRAME)

e

max.] €)=

TORQUE 45 IN. LBS

NOTE: ALWAYS USE ORIGINAL EQUIPMENT

ALL UNNUMBERED
PARTS. Use of service/replacement parts other ITEMS ARE INTERCHANGEABLE
than original equipment parts may void your WITH OPPOSITE SIDE
warranty.

338921 A

16



G3560070

ENGINE & CONTROL ASSEMBLY

MDD S O W W b e E
*

PAR'T#

*

50947
138489
331327
328024
331750-853
995345
331973-853
328683
335093
120383
433146
314989
49050
50118
57444
47345
46704
321273
320553
308459
50607
325547
327422
124818

DESCRITION

ENGINE I4.5 it
SCREW, 318-16 X 1.25 . oo
WASHER, 384X .69X .04

EXHAUSTTUBE ................

CLAMPEXHAUST .....ccocovinnnniis

ASSEMBLY, HEAT SHIELD

SCREW, 14-20X 50 ...coovvvernnnin,

HEAT DEFLECTOR ........oocoiviiiiiiiiin e
RIVET,POP ..o
PULLEY,ENGINE .........ccciviiiniiiii
WASHER, 459X 78X .12 oo
SCREW, 7/16-20X 4.25 ..ot !
TANK, FUEL I GALLON ........coooccni f
SCREW, H4-10X 75 oo 4
TUBING, .25 X SOXBULKGASLINE ..o 13.5
TIE,CABLE .............. i
CLAMP, FUELLINE ... 2
CAP,GAS ... I
CONTROL, THROTTLE ...ioovvvieciieciineiececi i 1
SCREW, 10-24 X .63 .....ooiiiiiiiii 2
NUT, #I0-24 ... i 2
KNOB,ROUNDTHROTTLE ... 1
OILDRAIN VALVE ASSEMBLY .............ccoiviiniiinns 1
CAP, OILDRAINVALVE ..., I
NUT, I4-20 i ]

17




G3560070 REPAIR PART S

A Symbol denotes critical assembly points.

REF.KEY #17 — %575, [,

KEY #37

KEY #36

| REF. KEY #22 DETAIL ‘A’
NOTE: ALWAYS USE ORIGINAL EQUIPMENT ALL UNNUMBERED
PARTS. Use of service/replacement parts other ITEMS ARE INTERCHANGEABLE
than original equipment parts may veoid your WITH OPPOSITE SIDE
warranty. 318345 ]

18



G3560070

PRE-PAINTED DECK ASSEMBLY

L=t R E
*

30-1
30-2
30.3
31
32
33
34
35
36
37
38
38-]
38-2
38-3
384
38.5
38-6
38-7
38-8
389
38-10
39
40
41
42
43
48
49
50
51
52
53
54
55
56
57

PART#

325103
326480
180077
1498
180077
1498
317017
120393
180077
1498
313929
180077
1498
310667
180077
1498
326893
308231
180077
120393
44108
322120
322116
41601
306973
304420
996307
996416
45171
326249
180077
1498
321828
135624
304119
306973
180077
120393
1498
302714
1502
35410
1498
337734
56425
49562
50616
55547
49562
50818
331067
333132
56365
1282
35498
300345
318445
180077
1498
317041
180077
1498
322464
314282
180077
1498
313316
2483
30573

DESCRIPTION QTY
40" DECKKIT .o !
TOE GUARD -MULCHER .....ooooiiiiiiiiii 1
SCREW, SI16-I18X .75 oo i
NUT, SH6-I8 .o I
SCREW,5/16-18X .75 ..o 2
NUT, SHI6-I8 ..o seenes e 2
BRACKET, CHUTEMOUNT ... i
WASHER, FLAT 344X 69X 065 oo 2
SCREW, S/16-IBX .75 ciiveiieieiiini i 2
NUT, 5618 v 2
BRACKET, RHLIFTREAR ... i
SCREW, SH6-18X .75 ..ooieiiiiin i 2
NUT, 5618 oo 2
BRACKET, LHLIFT REAR .....covoiviiiiiie e !
SCREW, SHE-1BX .75 oo e 2
NUT, SH6-I8 i 2
BRACE, IDLER SUPPORT ...oooiieiiii i, 1
SCREW, [/4-20 K 1.25 .o iiiveiveinieriee e !
SCREW, 5/16-1BX .75 oo 2
WASHER, FLAT 344X 69X .065 ..o 2
NUT,SH6-18 ..o 2
IDLER ARM ASSEMBLY ..o !
ABRMIDLER ..o !
RIVET oot e e 2
BRAKE PAD .....ooviiiiiinier e !
BOLT, 500X 205 (o !
WASHER, FLAT 391 X1.00X.209 ..., !
WASHER, FLAT 391X 1.00X 125 e 2
NUT, 3806 i BT !
BRACKET, EXTENSIONIDLER ..o !
SCREW, 5/16-18X .75 ooocei i 2
NUT, 5HE-08 oot 2
BLADE BRAKE ASSEMBLY ... i
RIVET o 2
BRAKEARM ... 1
BRAKE PAD . .oovvviii i 1
SCREW, 5[16-18X .75 .oooviviiieiinitinnrien e i
WASHER, FLAT 34X 69X .065 ..o i
NUT, 5618 e i
ROD,BRAKE ....oviiiciiiiic i i
NUT, H4-20 oo v i
SPRING ..o e 1
NUT, 5618 oo 1
QUILLASSEMBLY ...t Z
SHAFT/SADDLE ......ooviiiie 1
BEARING,BALL ... !
DUSTSHIELD ... 1
RQUILLCASTING ..o 1
BEARING,BALL ..o I
SPACER,SLEEVE ..o i
SPACER, QUILL .o i
PULLEY, QUILL V5L i i
WASHER, SPECIALQUILL ... i

NUT, ZHE-20 . et I
SCREW, S/16-I8X .75 oo 7
SCREW,5/16-IBX 138 .. v i
BRACKET, FRONTDECK .........oooiiiii ;
SCREW, 5{16-18X .75 ..o 4
NUT,SHE-I8 oo e 4

BRACKET, GAGEWHEEL, LH................... i
SCREW, 5/16-1BX .75 (oo 3

NUT, 5/16-18 ..o .3
BRACKET, GAGE WHEEL, RH, FRONT A
BRACKET, STABILIZER ......c.ocoociiiiiieie, !
SCREW, 516-18X .75 .o 3
NUT,SH6-18 ..o e 3
BLADE, 40" 2032 .io.ciiiiiiiiiiie e 2
WASHER, 39IDX 1.25DX 07 (o 6
SCREW, 3/8-24 X 1.00 ....corire s 2

19



G3560070 REPAIR PARTS

A Symbol denotes critical assembly points.

A\
e

REF. —
PRE-PAINTED DECK PG. b <8
(EXTENSION IDLER) [ 5 REF. KEY #12 ((f) p
v iy
s>

PRE-PAINTED DECK FG.
(IDLER ARM ASSY.}

4 ;‘g;j%j_,
S\
A ; ’

NOTE: ALWAYS USE ORIGINAL EQUIPMENT ALL UNNUMBERED
PARTS. Use of service/replacement parts other ITEMS ARE INTERCHANGEABLE
than original equipment parts may void your WITH OPPOSITE SIDE
warranty.

325680 C




G3560070 FINAL DECK ASSEMBLY
KEY# PART# DESCRIPTION QTY
! . DECK, 40" MOWER ..-.ooovovoooveeeecreeeeeeereeeen !
2 58306 ROD, DECK HITCH oo oo oo I
3 8260 PIN, HAIR e eeoeee oot i
4 57325 BOLT, 3816 X 2.00 1.vvoveoveooeeoeeeeeeeees s i
5 25210 WASHER, FLAT 386% 125X .09 coocovovvevreririrrnnn. i
6 1346 RETAINER, BELT ...cvvvvveeveereeosiemesessns s I
7 310326 PULLEY, ADLER ... veooeeoeeeeeeeeeosoeemaeser e e i
8 996307 WASHER, FLAT 391 X 1.00X 209 ..ocooivooveoeiiin, i
9 120382 WASHER, 393X 68X .10 cvvvvvevvrerrsrrinnenecrien.
10 120377 NUT, 3806 coovvereeenen.

1 300473 SPRING, TENSION ...

12 319005 BELT,VSL8I.00......

13 328257 GUARD, BELT,LH ......

14 180077 SCREW, 5/16-18 X .75

15 120393 WASHER, FLAT 344X 69 X .065 ...ocooovoivoiirrirene. 3
16 1498 CNUT, 608 v 3
17 302611 GAUGE WHEEL .......ooovovveoveeesoessssse e 2
18 23763 BOLT, 500X 1390 «... .. evoovesioscossesos e 2
19 1499 NUT, 3816 vvoneereeoseoeeeeseseseeeeesesseesn e 2
0 304422 CHUTE DEFLECTOR .voooooeoeeeeesee e I
21 314975 SPRING, TORSION ..o seessessse e i
2 304424 ROD, PIVOT DECK ©voveovoeoos oot 1
B 3535 NUT, PUSHON CAP .....oovvervreerensn e i
2 58305.853 BRACKET, LINK DECK FRONT .......oooovvomvrrsirraree. i
30 58247 NUT, ADJUST oo ooeeeeeeeeer vt 2
31 180079 SCREW, S/16-I18X 1.00 +.veoeovoeeeeeeveeeeeeoeirvieneen. 2
32 1498 NUT, SITI8 oo eeeenvs v 2

* REFERENCE ONLY

21



G3560070 REPAIR PARTS

REF.
CHASSIS

NOTE: ALWAYS USE ORIGINAL EQUIPMENT ALL UNNUMBERED
PARJTS. Use of servicelveplacement parts other ITEMS ARE INTERCHANGEABLE
than original equipment parts may void your WITH OPPOSITE SIDE
warranty.

336356 A

22



KEY# PART# DESCRIPTION QTY
! 328253 HARNESS J4.5HP ...ooiiiiiiiiiiiii v I
2 41482 PRESSCLIP ..ot i
3 303064 ASSEMBLY, LIGHT WIRE ......oooeeieiie e I
4 52572 BULB, HEADLAMP ......coviiviiiimiiiiiniieiiicie e 2
5 57444 TIE,CABLE ..\t e 3
6 41482 PRESSCLIP oot et 2
7 327355 SWITCH-AIGNITION ...ooviiiiiiiiiiisii e eneee e 1
8 327352 NUT,588.ccviieviinnns
9 327350 KEY, IGNITION
10 300133 AMMETER ...
Il 300334 LIGHT SWITCH ON{OFF PANEL MOUNT ..............00e !
12 320082 SWITCH, DOUBLEPOLE ...t !
13 57444 TIE,CABLE ..o !
14 57476 SWITCH, SCREW MOUNT .....ccovvvrerennnn. e !
15 57220 SCREW, #12 X 501 v
I6 53716 SOLENOID (oo e
17 187745 SCREW, 1/14-20X .75
18 1502 NUT, 420 o,
19 271172 NUT, 420 et
20 138485 WASHER, 320X 61X .03 (oo 2
21 120368 NUT, SHE-24 oo 2
22 57444 TIE,CABLE ..ottt e e 1
23 55511 WIRE, GROUND, [2.5" oot !
24 271184 NUT L SHE-I8 oo 1
5 57547 SWITCH, SEAT ..ot 1
26 160505 SCREW, 1/4-20 X 38 . i s 2
27 302257 BATTERY, 7PLATE ..ot i
28 57505 RUBBER STRAP ..., i
29 180022 SCREW, 14-20 X 100 1vee e 1
30 120392 WASHER, FLAT 281 X 63X .065 ...ooviin, i
3l 180020 SCREW, 1/4-20 X .75 . oot 2
32 271172 NUT, HA-20 o 2
35 91865 TRAY - BATTERY ..o, 1
36 335417 BOOT, BATTERY ..o !
37 1502 NUT, IM-20 oo 1
SCHEMATIC DRAWING
| 5 i = s I sz
DBARIERY ‘\\o_ "D @ f1y, crowm
RO ?m Ehgn @ S 'h FRAE
[l i gz
D)
e % YELLON O
welr 1 } s
:’m YiLLow/ ‘ Bt )
YELLOW - BLUE
® S L@ (I °‘ @ Lo
- DECK SMICH SIART murc;: A;ulm:cn S:l(l‘l‘r CRCIAT
SR 4 sl b} K SWIFCH
it “GREENWITE “lil' cRoNn
r (.152 ""“ - THAE
L :Z_ac_,f‘ ]
__ Q BLACK J &E‘;‘, Szr[la'll' SCHN:Cclll"l CHITOM Syt 510
“erco 1 POSITION
MD ;duomlu ="l ofr
LS ON
\_ EIGHRE " . *I] I [ START
+
@5 guack  WOURNLIER ] BACK v
BLUE R @ e l: ooy BLACK WADLCHIS
Gj GS M WATK
LG Swmch meck__ 1

23



G3560070

REPAIR PARTS

HEAT SHIELD

g ‘;: -y

339330 A

24




G3560070 DECAL ASSEMBLY
KEY# PART# DESCRITION QTY
1 305603 PAD, IBXBFOAMHOOD ..o 2
2 402860 DECAL HOOD TEXAS 14.5M0,RH ....................... !

3 321765 DECAL, DASH, PTO/LIGHT .....ooooiiiiiiiiiiie !
4 402700 DECAL,CAUTIONDECK,LH .............ocoiiin !
5 338539 DECAL, CONSCAUTION ...ooovviiiniiie s !
6 402701 DECAL, CAUTIONDECKRHCUTHAND ................. !
11 335197 DECAL, AUTOMATICDRIVE ... !
12 402661 NAMEPLATE, M.5[40WHITE ... 2
13 402214 DECAL, HEIGHT ADJUST ..o !
14 402739 DECAL, SHIFTER HYDRO REVINEUTRAL ................. !
15 402738 DECAL, SHIFTER HYDROFORWARD ....................... 1
20 402702 DECAL, BRAKE/CLUTCH ... 1
21 402861 DECAL HOOD TEXAS 14.5M40,LH ... 1
22 307277 PAD, 12X 4 FOAMHOOD ... i
23 305602 FOAM, HOOD4XI5 (oo e 1
7 338543 DECAL, HOTSURFWARNING ...................... !
28 338542 DECAL, DRAWBAR WARNING .........cooooiiviiiinn 1

25



G3560070 ACCESSORIES

Contact the dealer where your tractor was purchased for the available accessories. If you

are unable to contact the dealer, write to the address on the warranty page of your
Operator's manual.

Large Lawn Tractor

Model # 57083400
Grass Collector for
40, 42, 43" decks

Mulching Kit (42/43" Deck)
57160000

Mulching Kit (40" Deck)
For heavy duty grass
collection crder Model
#57091000 Air Assist

Model # 24720

Model #56610901
Tow behind Lawn 48" Snowblade
Sweeper for grass

\ and leaves

Model #57050600
42" Snowthrower
for heavy snowfall

Model # 24525

Tire Chains - 20" x 8.0" tires
Model # 24515

Tire Chains - 20" x 10.0" tires

OTHER ACCE RIES

Model Description

56720100 Wheel Weights - Front - 1 pr. w/mtg. hdw. - Fits 15" tires

5673020 Wheel Weights - Rear - 1 pr. wimtg. hdw. - Fits 18" & 20" tires (for 4ws only)
24003 Wheel Weights - Rear - 1 pr. w/mtg. hdw. - Fits 18" & 20" tires (for 2ws oniy)
309070 40" High Lift Blade for Bagging or Side Discharge {Requires 2)

330277 40" Mulching Blade (Requires 2)

316608 43" High Lift Blade for Bagging or Side Discharge (Requires 2)

325762 43"Mulching Blade (Requires 2)

26



